
 

 

 

Theodore WTP 
Planning Report 

 

July 2010 

 

 



 

 

 

 

 

 

 

Banana Shire Council 

Theodore WTP Planning Report 

 

 

CITY WATER TECHNOLOGY Pty Ltd 
ABN 92 052 448 094 

Email:  contact@citywater.com.au 

Web page: www.citywater.com.au 

26 / 924 Pacific Hwy,  

Gordon, NSW 2072 

Phone: (02) 9498 1444 

Fax:     (02) 9498 1666 

 

 

 

 

DOCUMENT ISSUE RECORD 

Issue Date Revision Issue Issued To Prepared 
By 

Approved 
By 

22/05/06 Preliminary 
Preliminary Draft 

(awaiting additional 
info from BSC) 

Anthony Lipsys KH BAM 

5/07/10 Rev B Final Anthony Lipsys KH/MMC KH 

 

mailto:contact@citywater.com.au
http://www.citywater.com.au/


 

 

Overview 
This report outlines the investigations undertaken by City Water Technology on the 
Theodore WTP. Issues and outcomes from the study are summarised below. 

WTP Flow Rate and Demand Issues 

The design flow rate of Theodore WTP is 27 L/s. Because of raw water pump capacity 
limitations the WTP normally operates at 18 – 24 L/s, which is sufficient to meet current 
maximum daily water demands.  

Very high river levels in early 2010 allowed the WTP to run at 27 L/s for several days. 
Adequate process performance was reported at 27 L/s, although further extended trials 
could be undertaken to confirm performance under various conditions.  

Council expects some future development in Theodore, which may result in moderate 
increases in water demand. The full WTP design flow rate of 27 L/s is expected to be well 
able to meet likely future demands. 

Water Quality Issues 

A review of the raw water and WTP treated water quality found that: 

 Raw water issues include very high turbidity and colour from river flow events, 
periodic high manganese levels and taste and odours. Herbicides are known to be 
present. Algal toxins are a potential risk; 

 WTP treated water typically meets target values, with periodic excursions on treated 
water turbidity and true colour. The chlorine residual measured after the clear water 
tanks is highly variable and low residuals may sometimes compromise disinfection. 
Manganese targets are occasionally exceeded; 

 E.Coli has been detected in several samples from the reticulation system, which 
indicates disinfection failure and/ or faecal contamination and the potential for 
consumers to be exposed pathogens; 

 Herbicides have been present in treated water, sometimes at levels exceeding the 
ADWG recommended level; 

 From modelling of corrosivity potentials, the typical treated water is likely to be only 
mildly corrosive except under worst case conditions.  

WTP Process, Chemical Systems and Operational Issues 

A review of the WTP treatment processes and chemical dosing systems found that: 

 Most of the plant components are sized to achieve the design flow of 27 L/s. The raw 
water pumps limit the achievable flow rate, particularly at low river levels. 

 Of the chemical dosing systems, the capacity of the pre- and post-chlorine dosing 
systems and the lime system would need to be upgraded to allow the expected 
range of doses at WTP design flow rates of 27 L/s. 

 Plant control and automation, safety and maintenance issues were also reviewed, 
with various recommendations identified in section 7 of this report. 

Recommended Actions 

The recommended high priority and capacity upgrade actions are listed in the following 
table, with indicative budget costs given where appropriate. Refer to Section 7 of this report 
for further details. 

 



 

 

High Priority and Capacity Upgrade Actions and Indicative Budget Costs 

Action Budget Cost Notes 

High Priority   

Re-enable critical callout alarms to provide out-of-hours 
indication of faults 

Council to carry 
out internally, with 

assistance if 
required 

- 

Follow up any further E.Coli detections urgently to 
identify and address any issues leading to inadequate 
disinfection and/or faecal contamination of the treated 
water 

Online chlorine residual meter purchase, installation, 
connection to SCADA system, commissioning and set 
up of alarms 

$10,000 Estimate 

WTP Capacity Upgrade   

New raw water pumps to deliver 27 L/s under all likely 
river water levels – 2 new (duty/ standby pumps) plus 
control panel, linked to SCADA, supply, installation, 
commissioning 

$50,000 Allowance 

Upgraded chlorine system capacity – Larger rotameters 
and/ or modification of drawoff from cylinders and/ or 
room heating 

$5,000 Allowance 

Upgraded lime system capacity – Larger dosing pump, 
supply, installation, commissioning 

$5,000 Allowance 

 

Further recommended medium and lower priority actions are outlined in Section 7 of this 
report. Medium and low priority upgrade requirements have not been costed, although it is 
noted that the action with the most significant cost implications would be the addition of a 
system such as PAC automatic dosing or a full ozone BAC process to improve the removal 
of herbicides from the water.  

It is recommended that Council pursue all recommended upgrade options, with the high 
priority, short timeframe actions to be undertaken immediately or as soon as possible. 



 

 

Table of Contents 
 

1. INTRODUCTION AND OBJECTIVES 1 

2. PLANT FLOW RATES AND WATER DEMAND ISSUES 2 

2.1 ANNUAL RAW WATER EXTRACTION ALLOCATIONS 2 
2.2 PLANT FLOW RATES 2 
2.2.1 DESIGN FLOW RATE 2 
2.2.2 OPERATING FLOW RATES AND PRODUCTION DATA 2 
2.3 WTP TREATED WATER PRODUCTION CAPACITY 3 
2.3.1 FLOW RATE VARIATION THROUGH WTP PROCESS 3 
2.3.2 DAILY WATER PRODUCTION CAPACITY FOR VARIOUS WTP FLOW RATES 4 
2.4 CURRENT AND FUTURE WATER DEMAND 5 

3. WATER QUALITY ISSUES 6 

3.1 RIVER SOURCE AND CATCHMENT LAND USES 6 
3.2 WATER QUALITY MONITORING DATA 6 
3.3 WTP RAW AND TREATED WATER QUALITY 6 
3.3.1 TURBIDITY 6 
3.3.2 COLOUR 7 
3.3.3 PH AND ALKALINITY 8 
3.3.4 MANGANESE 10 
3.3.5 PESTICIDES AND HERBICIDES 11 
3.3.6 ALGAE AND ALGAL TOXINS 13 
3.3.7 CHLORINE RESIDUAL 14 
3.3.8 ALUMINIUM 15 
3.3.9 MICROBIOLOGICAL PARAMETERS 15 
3.3.10 WTP RAW AND TREATED WATER QUALITY SUMMARY 16 
3.4 WATER CORROSIVITY ISSUES 17 
3.4.1 PROBLEMS CAUSED BY CORROSIVE WATERS 17 
3.4.2 CORROSIVITY INDICES 17 
3.4.3 WATER QUALITY TARGETS FOR THE PREVENTION OF CORROSION 18 
3.4.4 THEODORE CORROSION INDICATORS 18 
3.5 TREATED WATER QUALITY TARGETS 20 

4. WTP PROCESS DESCRIPTION AND CAPACITIES 21 

4.1 PROCESS OVERVIEW 21 
4.2 RAW WATER PUMPS AND PLANT INLET 21 
4.3 PRE-FILTRATION CHEMICAL DOSING 23 
4.3.1 CHEMICAL DOSING LOCATIONS 23 
4.3.2 PRE-COAGULATION CHLORINE DOSING 24 
4.3.3 PRE-COAGULATION ALKALI DOSING 25 
4.3.4 NALCO COAGULANT DOSING 25 
4.3.5 FLOCCULANT AID POLYACRYLAMIDE (LT20) DOSING 25 



 

 

4.4 FLASH MIXING TANK 26 
4.5 CLARIFIER 26 
4.6 FILTRATION AND BACKWASHING 28 
4.6.1 FILTER DESIGN AND CONDITION 28 
4.6.2 PAC DOSING TO FILTERS 30 
4.6.3 FILTER BACKWASHING SYSTEM 31 
4.7 POST-FILTRATION CHEMICAL DOSING 34 
4.7.1 CHEMICAL DOSING LOCATIONS 34 
4.7.2 POST-FILTRATION CHLORINE DOSING 34 
4.7.3 POST-FILTRATION LIME DOSING 34 
4.8 CLEAR WATER STORAGE 35 
4.9 WASTEWATER SYSTEM 37 
4.10 PLANT COMPONENTS CAPACITY SUMMARY 39 

5. CHEMICAL SYSTEM DESCRIPTIONS, DOSES AND CAPACITIES 40 

5.1 CHEMICAL SYSTEM DESCRIPTIONS 40 
5.1.1 NALCO COAGULANT (DVS1 C001-D245) 40 
5.1.2 ALUM 40 
5.1.3 CATIONIC POLYDADMAC (LT425) 42 
5.1.4 POLYACRYLAMIDE (LT20) 42 
5.1.5 PAC 43 
5.1.6 CHLORINE 43 
5.1.7 LIME 45 
5.2 CHEMICAL DOSES USED 47 
5.2.1 NALCO COAGULANT (DVS1 C001-D245) 47 
5.2.2 ALUM AND CATIONIC POLYDADMAC (LT425) 47 
5.2.3 POLYACRYLAMIDE (LT20) 48 
5.2.4 PAC 48 
5.2.5 PRE-COAGULATION CHLORINE 49 
5.2.6 POST-FILTRATION CHLORINE 49 
5.2.7 POST-FILTRATION LIME 50 
5.3 CHEMICAL DOSE AND SYSTEM CAPACITY SUMMARY 50 
5.3.1 CALCULATED SYSTEM DOSING CAPACITIES 50 
5.3.2 CHEMICAL DOSE SUMMARY AND COMPARISON WITH CAPACITIES 51 

6. WTP OPERATIONAL ISSUES 53 

6.1 PLANT CONTROL AND AUTOMATION ISSUES 53 
6.1.1 GENERAL OBSERVATIONS 53 
6.1.2 SCADA SYSTEM 53 
6.1.3 CONTROL OF PLANT STARTUP AND SHUTDOWN 53 
6.1.4 PROCESS IMPACTS OF PLANT START-UP 54 
6.1.5 FILTER BACKWASHING AUTOMATION 54 
6.1.6 ONLINE MONITORING 54 
6.1.7 SCADA CALLOUT ALARMS 56 
6.1.8 POWER FAILURE PROTECTION 56 
6.2 SAFETY AND ENVIRONMENTAL ISSUES 56 
6.2.1 CHEMICAL BUNDING 56 
6.2.2 MANUAL HANDLING 57 
6.2.3 CONTACT WITH CHEMICALS 57 
6.2.4 STAIRWAYS AND UNGUARDED PLATFORMS 57 
6.2.5 PONTOON FOR ACCESSING RAW WATER FOOT VALVES 58 



 

 

6.2.6 LABORATORY AND OFFICE FACILITIES 58 
6.3 MAINTENANCE TASKS 59 

7. WTP AND SYSTEM UPGRADE REQUIREMENTS 60 

7.1 IDENTIFIED POTENTIALS FOR WTP IMPROVEMENT 60 
7.1.1 TREATMENT PROCESS IMPROVEMENTS 60 
7.1.2 WATER QUALITY MONITORING ISSUES 60 
7.1.3 ONLINE INSTRUMENTS 60 
7.1.4 RAW WATER PUMPING ISSUES 61 
7.1.5 CHEMICAL DOSING ISSUES 61 
7.1.6 CLARIFIER AND FILTERS 61 
7.1.7 CLEAR WATER TANK AND SLUDGE LAGOONS 62 
7.1.8 GENERAL 62 
7.2 HIGH PRIORITY UPGRADE REQUIREMENTS 63 
7.3 MEDIUM PRIORITY UPGRADE REQUIREMENTS 63 
7.3.1 MEDIUM PRIORITY, SHORT TIMEFRAME ACTIONS 63 
7.3.2 MEDIUM PRIORITY, MEDIUM TO LONG TIMEFRAME ACTIONS 63 
7.4 LOW PRIORITY UPGRADE REQUIREMENTS 64 
7.5 UPGRADES TO ACHIEVE HIGHER CAPACITY 65 
7.6 BUDGET COSTS FOR CRITICAL UPGRADE REQUIREMENTS 65 
7.6.1 HIGH PRIORITY ACTIONS 65 
7.6.2 WTP CAPACITY UPGRADE WORKS 66 

8. FINDINGS AND RECOMMENDATIONS 67 

8.1 FINDINGS 67 
8.1.1 WTP FLOW RATE AND DEMAND ISSUES 67 
8.1.2 WATER QUALITY ISSUES 67 
8.1.3 WTP PROCESS, CHEMICAL SYSTEMS AND OPERATIONAL ISSUES 67 
8.2 RECOMMENDATIONS 68 

9. APPENDICES 69 

 

 



Banana Shire Council  Planning Report –Theodore WTP 

City Water Technology Rev B  Page 1 

1. Introduction and Objectives 
Banana Shire Council engaged City Water Technology to conduct a detailed review of the 
Shire’s water treatment plants (WTPs), reviewing the treatment plant capacity and 
addressing planning issues for current and future upgrade requirements. Plant capacity 
was then compared to future demands and other requirements, determined with the 
assistance of Council. This planning report outlines the findings from the above 
investigations for the Theodore WTP and sets out options for addressing the upgrade 
requirements. 

The objectives of the review and planning report for each WTP are to: 

 Review treatment requirements based on raw water quality and treated water 
requirements; 

 Review the capacity of each plant and each unit process, identifying capacity 
restraints or any available excess capacity; 

 Identify issues and process upgrade requirements for current and future demand 
scenarios; 

 Identify options to achieve the required upgrades and improvements. 

 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 2 

2. Plant Flow Rates and Water Demand Issues 

2.1 Annual Raw Water Extraction Allocations 

Theodore's water is sourced 100% from the Dawson River. Current allocation from the 
river is 250 ML/yr. 
 

Water Source Source % Allocation (ML/yr) 

Dawson River 100 250 

2.2 Plant Flow Rates 

2.2.1 Design Flow Rate 

Based on the original operating manual supplied with the plant, the design flow for the 
plant was 27 L/s. The operators advise that the plant has been run at 27 L/s only for brief 
periods for the purpose of testing the raw water pumps, and that this required running the 
two (duty/ standby) raw pumps together.  

2.2.2 Operating Flow Rates and Production Data 

Available plant data for plant flow rates, daily raw and treated water volumes available 
electronically for the period 2004 to 2010 is shown in the graph below. 

0

250

500

750

1000

1250

1500

Jan-2004

Jul-2004

Jan-2005

Jul-2005

Jan-2006

Jul-2006

Jan-2007

Jul-2007

Jan-2008

Jul-2008

Jan-2009

Jul-2009

Jan-2010

In
le

t/
 O

u
tl
e

t 
V

o
lu

m
e

 (
k
L

/d
a

y
)

0

5

10

15

20

25

30

F
lo

w
 R

a
te

 (
L

/s
)

Raw Water In Treated Water Out Flow

 

Graph of Plant Flow Rates and Water Production 

From the graph it can be seen that the plant flow rate has been mostly in the range 18 to 
[...]
industry experience and other water treatment plants around Australia and the current 
targets used at the Theodore WTP.  

Treated Water Quality Targets & Guideline Values 

Parameter  Units 

ADWG Common 
Industry 
Treated 
Water 

Targets 

Current Moura 
Treated Water 

Target 

Health Aesthetic 

Turbidity NTU 1 5 < 0.1 < 0.3 

Colour HU  15 ≤ 5 ≤ 5 

pH   6.5 – 8.5 7.5 – 8.3 7.6 

Chlorine mg/L 5  Depends on 
system 

1 – 1.5 
(previously 0.7) 

Total Aluminium mg/L 0.2  ≤ 0.2 - 

Total Manganese  mg/L  0.1 ≤ 0.05 - 

Total Iron mg/L  0.3 ≤ 0.3 - 

Total Alkalinity mg/L as 
CaCO3 

   40 - 

Total Dissolved 
Solids (TDS)  

mg/L  < 500 < 500 - 

CCPP    -1 to -5 - 

Total 
Trihalomethanes  

mg/L 0.25   0.15 - 

 

The targets adopted at the WTP are reasonable compared to the ADWG and industry 
values. It is noted from the analysis of water quality above that the targets are not always 
met.  

 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 21 

4. WTP Process Description and Capacities 

4.1 Process Overview 

Theodore WTP is a conventional treatment process, comprising the following main unit 
processes: 

 Coagulation 

 Flocculation 

 Settling 

 Filtration 

 Disinfection 

 pH adjustment 

A diagram of the plant process is shown below. 

 

 

Diagram of Theodore WTP Treatment Process 

4.2 Raw Water Pumps and Plant Inlet 

Raw water is drawn from the Dawson River in the Theodore Weir impoundment, around 
1km upstream of the weir.  

The raw water pumps are mounted in the Sunwater Irrigation Pump Station on the right 
bank of the river. The raw water pumps are powered and controlled from the raw water 
pump switchboard in the Sunwater Irrigation pump station. Much larger irrigation pumps 
are housed in the same Sun Water pump station, drawing water from the same point in the 
river. 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 22 

 

Photo of Floating Drawoff at River 

The raw water pumps are two (duty/standby) centrifugal pumps, each rated at 27 L/s 
according to the original plant operating manual. As the pumps are the original pumps 
installed with the WTP in 1987, in their current condition it is reported that the pumps only 
have a capacity of 20 to 22 L/s with the river full (overflowing at the weir), and less at lower 
river levels. However in early 2010 during very high river water levels associated with local 
flooding, data shows that the pumps did produce 27 L/s for several days. 

The main parameters of the raw water pumps and plant inlet are given in the table below. 

Raw Water Pumps and Plant Inlet 

Component Parameter (Units) Design Criteria Comments 

Dawson River 
Pumps 

Intake type Floating draw-off Noted that foot valve 
replaced approx. 12 
months ago 

No. and Capacity each 
(L/s) 

2 (duty/ standby) x approx 
22 L/s (13 – 27 L/s 
depending on river level) 

Noted that pumps have no 
speed adjustment capability  

Pumping elevation to 
WTP 

Approx 12 m Weir crest 133.82 AHD, 
Plant inlet TWL 146.1 AHD 
(from Council’s data) 

Plant Inlet Max hydraulic capacity 27 L/s assumed Designed for 27 L/s as per 
old manual 

Not stated in old manual 

 

During a CWT site visit in March 2006 it was noted that the raw water pump control panel 
at the pump station was also aging and the duty selection switch was not working. 

The pumps take water from a floating drawoff in the river, designed to rise and fall with the 
river and to avoid drawing in the sediments near the bottom of the river. It has been noted 
by the operators that the foot valves on the floating draw offs for the pumps are prone to 
deteriorate due to corrosion. It is understood that new polymer foot valves have been 
ordered to replace the steel vales previously used.  During a CWT site visit in March 2006, 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 23 

one of the pump intake lines was offline due to problems with its foot valve. Later it was 
reported that corrosion was also becoming a problem in the drawoff pipes. The current 
foot valve and draw off pipe corrosion problems should be addressed by 
maintenance and/or replacement with corrosion-resistant materials.  

The operators also noted that the operation of lifting and replacing or clearing each foot 
valve was not simple. A small pontoon was used last time, along with a borrowed boat. 
The pontoon is apparently not easy to work on due to limited space and stability concerns. 
An improved pontoon would make the maintenance of the intake foot valves job 
easier and safer. 

The raw water is pumped 500m to the WTP site via an asbestos cement rising main.  

The inlet main at the WTP before the Flash Mixing Tank contains a non return valve, the 
raw water sample point (for sample to the laboratory), the magflow raw water flow meter, 
dosing points for pre-chlorine and coagulants (described below) and a manual isolation 
valve. The magflow flow meter records to a chart recorder in the WTP laboratory and from 
there to the SCADA system.  

 

 

Photo of Raw Water Inlet Main at WTP 

4.3 Pre-Filtration Chemical Dosing 

4.3.1 Chemical Dosing Locations 

The chemicals currently dosed for pre-treatment and coagulation are: 

 Pre-coagulation chlorine (oxidant) dosed into the main at the plant inlet; 

 Nalco coagulant dosed into the main at the plant inlet; 

 Polyacrylamide, product name Magnafloc LT20 (flocculant aid) dosed into the pipe 
between the flash mixer and the clarifier. 

Until 2006, alum and cationic polyDADMAC (LT425) were used as the coagulants instead 
of Nalco Coagulant. 

The dosing points for these chemicals are shown in the figures below. 

Raw Water 
Sample Point 

Non Return 
Valve 

Flow Meter 

Chemical Dosing 
Points 

FLASH 
MIXER 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 24 

 

Photo of Pre-Chlorine and Coagulant Dosing Points 

 

 

Photo of Polyacrylamide Dosing Point 

4.3.2 Pre-Coagulation Chlorine Dosing 

Chlorine is dosed in to the raw water main before the coagulants. It is noted, based on the 
WTP original operating manual, that pre-coagulation chlorine dosing was not included in 
the original plant design but has been added to the process subsequently. 

Pre-coagulation chlorination (‘pre-chlorine’) is generally used to oxidise soluble metals and 
organic compounds (including taste and odour compounds). Chlorine dosing can also 
assist by enhancing the coagulation process. It is understood that pre-chlorine is dosed 
mainly for oxidation of taste and odour compounds at Theodore WTP. 

One of the risks with pre-coagulation chlorination is that there is more chance that chlorine 
will react with the high levels of organic substances in the water to produce undesirable 
by-products such as trihalomethanes (THMs). If blue-green algal cells are present, 
chlorination may also lyse the cells, potentially releasing any algal toxins into the water. 

Nalco Coagulant 
Dosing Point 

Chlorine Dosing 

Point 

LT425 
Dosing 

Point (no 
longer used) 

Direction of 
Water Flow 

LT20 
Dosing 

Point 

Dosed 
Water 

Sample 
Point 

FLASH 
MIXER 

CLARIFIER 

Water Flow 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 25 

The chlorine dose is reportedly adjusted to achieve a residual of around 0.1 to 0.2 mg/L 
(measured by grab sample from the settling zone of the clarifier). The actual dose required 
depends on the raw water quality parameters, particularly turbidity and colour.  

Chemical doses used and chlorine storage and dosing system capacities are discussed in 
the next chapter of this report. 

4.3.3 Pre-Coagulation Alkali Dosing 

Pre-coagulation alkali dosing is not currently used at the plant. This dosing would 
sometimes be beneficial for maintaining a suitable pH for coagulation, especially if alum 
was used as the main coagulant again. Nalco coagulant consumes less alkalinity than 
alum, therefore there is less likelihood that pre-lime will be needed if this coagulant 
continues to be used.  

If required, there is potential capacity to dose pre-coagulation lime (‘pre-lime) as there are 
two lime dosing tanks (currently used as duty/ standby for post-lime). Dosing pre-lime 
would require the installation of another lime dosing pump. The spare polyDADMAC 
dosing point in the raw water main could be used for dosing.  

4.3.4 Nalco Coagulant Dosing 

The proprietary coagulant produced by Nalco, product number DVS1 C001-D245, has 
been implemented as the main coagulant (to replace both alum and polyDADMAC) since 
2006. It was noted during discussions with Nalco, that the last part of the product number 
usually used on site to name the product, D245, is in fact a reference to the container size 
and is common to many other Nalco chemicals. The Nalco coagulant product should 
therefore more correctly be referred to using the first part of the number, DVS C001, 
in discussions with Nalco at least. As no other Nalco coagulants have been used at the 
Banana Shire plants, the chemical is referred to as ‘Nalco coagulant’ in this report. 

The Nalco coagulant is understood to be a polymerised aluminium chemical product, of 
the type often called aluminium chlorohydrate (ACH) or polyaluminium chloride (PACl), 
although the actual chemical composition of the product is protected by Nalco as 
proprietary information. Such products can be effective at lower doses than alum and 
generally cause less of a drop in pH, therefore reducing the need for pre-coagulation alkali 
dosing. 

4.3.5 Flocculant Aid Polyacrylamide (LT20) Dosing 

The polyacrylamide, Ciba product Magnafloc LT20, is dosed as a flocculation aid at the 
pipe carrying water between the flash mixer and the clarifier. Magnafloc LT20 is a non-
ionic polyacrylamide. It is understood that the polyacrylamide product LT25 has also been 
dosed as a flocculant aid in the past. 

Anionic or nonionic polyacrylamides (also known as polyelectrolytes) are used as 
flocculation aids to assist in binding particles together during coagulation and flocculation. 
These long-chain polymers influence the bonding between floc particles and help to form 
larger and/or denser floc. 

The dosing location after the flash mixer allows contact time and mixing of the coagulant 
chemicals before contact with the polyacrylamide. Flocculation aid polymers are best 
dosed downstream of the primary coagulant dosing point, allowing a suitable contact time 
for the coagulant, as well as adequate mixing and initial floc development before the 
polymer is added. 

Chemical doses used and polyacrylamide storage and dosing system capacities are 
discussed in the next chapter of this report. 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 26 

4.4 Flash Mixing Tank 

The flash mixing tank comes directly after the dosing of coagulant and essentially provides 
mixing and chemical contact time for floc formation. The main parameters for the flash 
mixing tank are given in the table below. 

Flash Mixing Tank 

Component Parameter (Units) Design Criteria Comments 

Flash Mixing 
Tank 

Dimensions: diameter, 
depth (m), volume (m

3
) 

1.8 m, 5 m, approx 12 kL From original operating 
manual 

Detention time 7 min at 27 L/s 

8.5 min at 22 L/s 

Time for 27 L/s from 
original operating manual 

Flash mixing  Hydraulic only  

 

It is noted that only hydraulic mixing is provided to blend the coagulants into the water. 
Poor mixing can typically lead to overdosing of coagulant and high aluminium levels in the 
treated water. Based on available results coagulation appears to be reasonable, however 
a mechanical or inline static mixers could be employed, if required, to optimise coagulant 
mixing with the raw water. If these options were pursued, it is noted that the effect of the 
additional headloss on the capacity of the raw water pumps would need to be considered. 

The maximum capacity of the flash mixer is taken to be the design flow rate of 27 L/s, 
although plant trials would be recommended to test this rate (or higher rates) to prove that 
adequate mixing and detention time can be provided at the new rate.  

4.5 Clarifier 

The clarifier is a solids contact upflow design. It was originally designed to treat a flow of 
27 L/s. Inflow into the clarifier is into the central flocculation zone, where hydraulic mixing 
assists in the formation and development of floc particles. The water then flows under the 
skirt and upwards in the outer settling zone, where floc settle out and clarified supernatant 
is collected in the radial arms and flows on to the filters. 

The clarifier flocculation zone has a stirring paddle, however the operators report that this 
paddle is usually turned off as it was decided at some time in the past (prior to 2006) that 
floc formation was better without mechanical mixing. This point was unable to be 
confirmed while on site, although floc formation looked reasonable at the time, but the 
issue of flocculation mixing could be re-checked by conducting plant trials with the 
mixer off and on at various speeds. 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 27 

 

Photo of Clarifier Showing Central Flocculation Well and Settling Zone 

There is a sludge rake in the settling zone of the clarifier which operates when the plant is 
on to scrape the sludge to the centre of the conical floor. Settled sludge is periodically 
removed from the bottom cone of the clarifier by operation of the automatic desludge 
valve. 

The main parameters for the clarifier are given in the table below. 

Clarifier (Flocculation and Settling Zones) 

Component Parameter (Units) Design Criteria Comments 

Flocculation  Type Flocculation occurs in 
central flocculation zone of 
clarifier 

 

Dimensions: depth 
(m), volume (m

3
) 

4.5, 24.6 m
3
 From original operating 

manual 

Flocculation time 15 min at 27 L/s 

18 min at 22 L/s 

Time for 27 L/s from 
original operating manual 

Flocculation mixing  Hydraulic only Paddle (normally off, per 
operator), has 1:6 speed 
turndown, per original 
operating manual 

Clarification  Clarifier type Upflow sludge blanket 
clarifier 

 

Dimensions: diameter, 
depth (m) 

Internal diameter 10 m, 
4.5m deep 

 

Settling zone surface 
area (m

2
) 

66 m
2
  

Surface rating (m/h) 1.47 m/h at 27 L/s 

1.20 m/h at 22 L/s 

Rate for 27 L/s from original 
operating manual 

Sludge scraping Sludge rake, 3 m/min rake 
tip speed 

 

Sludge drawoff system Automatic desludge from 
bottom of clarifier cone 

 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 28 

Component Parameter (Units) Design Criteria Comments 

Tank drainage facilities Manual sludge bleed/ scour 
line  

 

Typical sludge removal 
frequency, duration 
(sec), volume 

Frequency 10 min, duration 
1 min, volume not 
measured 

Desludge on and off times 
are operator adjustment at 
filter control panel 

 

The design flocculation time of 15 minutes (at 27 L/s) is reasonable based on the expected 
warm water temperatures and additional floc formation time available in the flash mixer. 
However some conditions may require longer flocculation times. Jar testing trials could be 
carried out to look at the minimum flocculation time required to form suitable floc, if 
required. 

The design settling surface rating of 1.47 m/h (at 27 L/s) is considered to be a reasonable 
rate for an upflow clarifier. Higher surface ratings may be achievable, however plant trials 
would be recommended to prove that adequate settling could be achieved if higher rates 
were applied. 

The clarifier is understood to run well at flow rates of 18-22 L/s and reportedly performed 
adequately when the raw water flow rate reached 27 L/s for several days during flood 
conditions in early 2010. Thus the maximum capacity of the clarifier is taken to be the 
[...]
raw water contamination events 

3.3.5 Short-
Medium 

Medium 

Microbio-
logical 

Analyse raw water periodically for 
Cryptosporidium and Giardia  

3.3.9 Short-
Medium 

Medium 

Microbio-
logical 

Follow up any further E.Coli detections urgently 
to identify and address any issues leading to 

inadequate disinfection and/or faecal 
contamination of the treated water 

3.3.9 Ongoing High 

 

 

7.1.3 Online Instruments 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

Flow meters Investigate and correct discrepancies between 
the raw and treated water flow meters 

2.4.1 Medium Medium 

Chlorine 
monitoring 

Install online chlorine residual meter as soon as 
possible and connect to the SCADA system, 

with associated dial out alarm. 

5.1.6 Short High 

Online 
monitoring 

Provide online turbidity meter to monitor the raw 
water turbidity level 

6.1.6 Long Low 

 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 61 

7.1.4 Raw Water Pumping Issues 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

Raw Water 
Pumps 

Address foot valve and draw off pipe corrosion 
problems by maintenance and/or replacement 

with corrosion-resistant materials 

4.2 Medium Medium 

Raw Water 
Pumps 

Improve size and design of the pontoon used for 
maintenance of the intake foot valves  

4.2, 
6.2.5 

Medium Medium 

 

7.1.5 Chemical Dosing Issues 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

Chemical 
Dosing 

Provide bunds for chemical storage and 
batching/ dosing tanks and dosing pumps to 

conform with relevant standards 

6.2.1 Medium Medium 

Chemical 
dosing 

Minimise manual handling and risk of operator 
contact with chemicals  

6.2.2, 
5.1.1, 
5.1.7 

Medium Medium 

Pre-lime 
dosing 

If alum dosing was to continue to be used as the 
coagulant, components to allow pre-coagulation 

alkali dosing would be recommended  

5.2.1 Long Low 

Nalco 
coagulant 

dosing 

Install pump failure alarm and installed standby 
dosing pump to improve process reliability  

5.1.1 Medium Medium 

Nalco 
coagulant 

dosing 

Confirm dose rates and pump maximum 
capacity 

5.1.1 Short Medium 

Chlorine Provide installed standby chlorine booster pump  5.1.6 Medium Low 

Chlorine Improve chlorine installation to meet Australian 
Standards 

5.1.6 Medium Medium 

Chlorine Confirm current basis of recording the chlorine 
dosing rate and amend operational records 
sheet to calculate the dose in mg/L correctly 

5.2.6 Short Medium 

Post-lime 
dosing 

Provide automatic lime dose adjustment for pH 
correction using on-line pH analyser 

3.2.5, 
4.7.3 

Medium Low 

 

7.1.6 Clarifier and Filters 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

Clarifier Check best flocculation mixing conditions by 
conducting plant trials with central well 

flocculation mixer off and on at various speeds 

4.5 Medium Medium 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 62 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

Filters Top up sand media level to the original design 
depth 

4.6.1 Medium Medium 

Filters Correct slope of the filter backwash trough to 
slope towards outlet. 

4.6.1 Long Low 

Filters Replace or repair failed inlet valve as soon as 
practical 

4.6.1 Short Medium 

Filter 
backwash 

Install timer linked to the clear water pump 
controls at the filter control panel to return 

pumps to automatic control after backwash 

4.6.3 Short-
Medium 

Medium 

Filter 
backwash 

Upgrade control of filter valves to provide for 
automated backwash sequence 

6.1.5 Long Medium 

Filter 
backwash 

Further investigate backwash water flow 
capacity and optimum rates to check they are 

appropriate for effective backwashing 

4.6.3 Medium Medium 

 

7.1.7 Clear Water Tank and Sludge Lagoons 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

Clear Water 
Tank 

Install a baffle arrangement to ensure that the 
water does not short circuit through the clear 

water tank 

4.8 Long Medium 

Sludge 
lagoons 

The disposal of subnatant into the neighbouring 
paddock may become an environmental issue in 
the future, in which case an alternative system 

may need to be implemented 

4.9 Long Low 

 

7.1.8 General 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

Nalco 
coagulant 

Refer to Nalco coagulant product using the first 
part of the number, DVS C001 

4.3.4 Short Low 

SCADA 
operation 

Ongoing training of the operators and other staff 
on the various SCADA capabilities  

6.1.2 Medium Medium 

Plant control Separate pre- and post- chemical dosing start-
up controls to make the plant easier to operate 

with varying flash mixer/ clarifier levels 

6.1.3 Medium Medium 

Plant control Reduce the number of plant start-ups per day by 
altering the start and stop levels in the clear 
water tank and elevated reservoir; and/ or fitting 
VSDs to the raw water pumps and making 
chemicals flow paced. 

6.1.4 Medium Low 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 63 

System Issue/ Requirement 
Refer 

Section 
No. 

Time 
Frame 

Priority 

SCADA 
alarms 

Critical callout alarms should be re-enabled as 
soon as possible to provide out-of-hours 

indication of faults. 

6.1.7 Short Very 
High 

General 
safety 

Check stair-ladders and railings against relevant 
standards. Improve safety on issues of concern 

6.2.4 Medium Medium 

General The office and lunch facilities could be improved 
to provide better operator comfort and security 

6.2.6 Medium Low 

 

7.2 High Priority Upgrade Requirements  

The following improvement works are high priority and should be carried out as soon as 
possible: 

 Re-enable critical callout alarms as soon as possible to provide out-of-hours 
indication of faults – Alarms should include high filtered water turbidity, power 
outage, clear water tank or reservoir overflow and, when online meters installed, 
high/ low chlorine and pH. Some of these alarms may also be configured to shut 
the WTP process down until an operator can attend site to rectify the problem; 

 Install online chlorine residual meter as soon as possible and connect to the 
SCADA system, with associated dial out alarm; 

 Follow up any further E.Coli detections urgently to identify and address any issues 
leading to inadequate disinfection and/or faecal contamination of the treated water. 

7.3 Medium Priority Upgrade Requirements  

7.3.1 Medium Priority, Short Timeframe Actions 

The following improvement works are medium priority and should be carried out as soon 
as possible: 

 Continue to regularly monitor pesticides and herbicides; Consider these 
contaminants in incident management procedures developed for raw water 
contamination events; 

 Analyse raw water periodically for Cryptosporidium and Giardia; 

 Investigate and correct discrepancies between the raw and treated water flow 
meters; 

 Confirm coagulant dose rates and pump maximum capacity; 

 Confirm current basis of recording the chlorine dosing rate and amend operational 
records sheet to calculate the dose in mg/L correctly; 

 Install timer linked to the clear water pump controls at the filter control panel to 
return pumps to automatic control after backwash; 

 Replace or repair failed filter inlet valve. 

7.3.2 Medium Priority, Medium to Long Timeframe Actions 

The following improvement works are medium to long priority and should be carried out in 
the medium to long term: 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 64 

 Install coagulant dosing pump failure alarm and provide installed standby dosing 
pump to improve process reliability; 

 Install a baffle arrangement to ensure that the water does not short circuit through 
the clear water tank; 

 Improve WTP process with the aim of effectively removing pesticides and 
herbicides from the water e.g. PAC dosing or ozone BAC; 

 Address foot valve and draw off pipe corrosion problems by maintenance and/or 
replacement with corrosion-resistant materials; 

 Improve size and design of the pontoon used for maintenance of the intake foot 
valves; 

 Provide bunds for chemical storage and batching/ dosing tanks and dosing pumps 
to conform with relevant standards; 

 Minimise manual handling and risk of operator contact with chemicals; 

 Install a standby chlorine booster pump to lessen the potential down time of the 
critical post-chlorine dosing system; 

 Improve chlorine installation to meet Australian Standards; 

 Check best flocculation mixing conditions by conducting plant trials with central 
well flocculation mixer off and on at various speeds; 

 Top up sand media level to the original design depth by adding more 0.5 – 0.6 mm 
effective size sand of an appropriate uniformity coefficient (U.C.); 

 Further investigate backwash water flow capacity and optimum rates to check they 
are appropriate for effective backwashing; 

 Upgrade control of filter valves to provide for automated backwash sequence; 

 Ongoing training of the operators and other staff on the various SCADA 
capabilities; 

 Separate pre- and post- chemical dosing start-up controls to make the plant easier 
to operate with varying flash mixer/ clarifier levels; 

 Check stair-ladders and railings against relevant standards. Improve safety on 
issues of concern. 

7.4 Low Priority Upgrade Requirements 

The following actions are considered lower priority than those actions listed above but 
nevertheless expected to bring benefits in terms of performance or operability of the WTP. 
Although listed as low priority under the current climate, some of these issues may 
become higher priority if conditions or concerns change in future: 

 Refer to the Nalco coagulant product using the first part of the number, DVS C001, 
rather than D245; 

 Provide automatic lime dose adjustment for pH correction using on-line pH 
analyser; 

 Reduce the number of plant start-ups per day by altering the start and stop levels 
in the clear water tank and elevated reservoir; and/ or fitting VSDs to the raw water 
pumps and making chemicals flow paced; 

 Improve office and lunch facilities to provide better operator comfort and security; 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 65 

 Provide online turbidimeter to monitor the raw water turbidity level to give advance 
warning of poor incoming raw water quality; 

 The slope of the trough should be corrected if possible to slope towards the outlet; 

 The disposal of subnatant into the neighbouring paddock may become an 
environmental issue in the future, in which case a method of collection and 
recycling or disposal will need to be implemented; 

 If alum dosing was to be used again as the coagulant, components to allow pre-
coagulation alkali dosing would be recommended. 

7.5 Upgrades to Achieve Higher Capacity 

It is understood that Council expects marginal growth in Theodore in the near to medium 
future. The design flow rate of Theodore WTP at 27 L/s is expected to be adequate to 
meet a moderate increase in demand, however there are some limitations in achieving this 
flow rate, especially under conditions with a low river water level. 

In order to achieve the design flow rate under all conditions, if required to meet potential 
future increases in demand, the following works would need to be undertaken: 

 Upgrade the raw water pumps to deliver the full design flow rate of 27 L/s under all 
likely river water levels; 

 Upgrade the pre- and post-chlorine and lime dosing systems to ensure they can 
achieve the expected highest chemical dose demands at a plant flow rate of 27 
L/s.  

The WTP was run at 27 L/s for several days in early 2010 and performance of the clarifier 
and filters were understood to be adequate, thus no significant upgrades of these system 
are expected to be required to achieve this output. However further extended trials at 27 
L/s could be undertaken, when raw water pumping conditions and demand allow, to 
confirm adequate process performance under various conditions. 

7.6 Budget Costs for Critical Upgrade Requirements 

7.6.1 High Priority Actions 

Indicative budget cost costs for the recommended high priority works are given in the 
following table. 

Estimated Budget Costs 

Action Budget Cost Notes 

Re-enable critical callout alarms to provide out-of-hours 
indication of faults 

Council to carry 
out internally, with 

assistance if 
required 

- 

Follow up any further E.Coli detections urgently to 
identify and address any issues leading to inadequate 
disinfection and/or faecal contamination of the treated 
water 

Online chlorine residual meter purchase, installation, 
connection to SCADA system, commissioning and set 
up of alarms 

$10,000 Estimate 

 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 66 

For medium and low priority upgrade requirements, upgrade requirements have not been 
costed. Many of these actions are tasks which the Council may undertake internally, with 
assistance if required.  

The medium priority action with the most significant cost implications would be the addition 
of a system such as PAC automatic dosing or a full ozone BAC process to improve the 
removal of herbicides from the water. If PAC is found to be effective for adsorbing the 
herbicides of concern, provision of an automatic PAC dosing system is likely to cost 
around $250-300,000. An ozone BAC system may achieve more robust removal of 
herbicides than PAC dosing, but would also have considerably higher costs. 

7.6.2 WTP Capacity Upgrade Works 

Indicative budget costs for the actions to achieve the WTP design flow of 27 L/s under all 
conditions, if required, are given in the following table. 

Estimated Budget Costs 

Action Budget Cost Notes 

New raw water pumps to deliver 27 L/s under all likely 
river water levels – 2 new (duty/ standby pumps) plus 
control panel, linked to SCADA, supply, installation, 
commissioning 

$50,000 Allowance 

Upgraded chlorine system capacity – Larger rotameters 
and/ or modification of drawoff from cylinders and/ or 
room heating 

$5,000 Allowance 

Upgraded lime system capacity – Larger dosing pump, 
supply, installation, commissioning 

$5,000 Allowance 



Banana Shire Council  Planning Report – Theodore WTP 

City Water Technology Rev B  Page 67 

8. Findings and Recommendations 

8.1 Findings 

8.1.1 WTP Flow Rate and Demand Issues 

The design flow rate of Theodore WTP is 27 L/s. Because of raw water pump capacity 
limitations the WTP normally operates at 18 – 24 L/s, which is sufficient to meet current 
maximum daily water demands.  

Very high river levels in early 2010 allowed the WTP to run at 27 L/s for several days. 
Adequate process performance was reported at 27 L/s, although further extended trials 
could be undertaken to confirm performance under various conditions.  

Council expects some future development in Theodore, which may result in moderate 
increases in water demand. The full WTP design flow rate of 27 L/s is expected to be well 
able to meet likely future demands. 

8.1.2 Water Quality Issues 

A review of the raw water and WTP treated water quality found that: 

 Raw water issues include very high turbidity and colour from river flow events, 
periodic high manganese levels and taste and odours. Herbicides are known to be 
present. Algal toxins are a potential risk; 

 WTP treated water typically meets target values, with periodic excursions on 
treated water turbidity and true colour. The chlorine residual measured after the 
clear water tanks is highly variable and low residuals may sometimes compromise 